

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400

## **TEST REPORT**

Client : Tarkett Australia Pty Ltd Suite 1 Level 3 3 Columbia Court Baulkam Hills NSW 2153

Sample Description	Clients Ref : "Somplat	n - 350"			
	Vinyl sheet flooring				
	Colour : Light Grey				
	End Use : Flooring				
	Nominal Composition :	Compact Homogeneous Vinyl			
	Nominal Mass per Unit Ar	ea/Density : 3300g/m2			
	Nominal Thickness :	2mm			



330045

72597

C Australian Wool Testing Authority Ltd Copyright - All Rights Reserved



Accredited for compliance with ISO/IEC 17025 - Testing Accreditation Numbers: 983, 985, and 1356

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved by the Managing Director of AWTA Ltd.

hald

Fiona McDonald





Page 1 of 2

24-003309

2/09/2024

2/09/2024

Test Number :

:

•

Issue Date

Print Date

AICHAEL A. JACKSON B.Sc.(Hons)

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N 43 006 014 106

AWTA Product Testing

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400

## TEST REPORT

Client :	Tarkett Australia Pty Ltd	Test Number		
	Suite 1 Level 3	Issue Date		
	3 Columbia Court	Print Date		
	Baulkam Hills NSW 2153			

AS 4586-2013 Appendix A	Slip Resistance Classification of new Pedestrian Surface Materials Wet Pendulum Test Method								
	Date of Testing Operator				30-08-2024 AWTA Test Operator 4				
	Test Temperature (20±5degC)					22 °C			
Sample washed with pH neutral detergent and dried									
	Test Direction					Length			
	Fixed/Unfixed Unfixed						ł		
	Slider No 96 Batch No				23				
	Length	1	2	3	4	5	SRV		
	British Pendulum number	49	48	48	50	49	49		
	Classification					P	1		

Equipment: Cooper Pendulum Skid Tester Serial No: 1433-01 Calibrated 11/10/2023 Slider prepared using P400 and 3µm lapping film.

These results apply only to the specimens tested and it is recommended that before selection of flooring or paving materials the effect of service conditions, including maintenance and wear on their slip resistance be checked.

330045

72597

Australian Wool Testing Authority Ltd Copyright - All Rights Reserved C



Accredited for compliance with ISO/IEC 17025 - Testing Accreditation Numbers: 983, 985, and 1356

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved by the Managing Director of AWTA Ltd.

12

Fiona McDonald APPROVED SIGNATORY



Page 2 of 2

24-003309

2/09/2024 2/09/2024

: :

•

AEL A. JACKSON B.Sc.(Hons) MANAGING DIRECTOR